

TO: 黃組長

源民傳



東盟開發實業股份有限公司
TUNG MUNG DEVELOPMENT CO., LTD.



台正字第7682號

品質證明書

MILL TEST CERTIFICATE

學甲廠：台南市學甲區秀昌里一秀155號

Factory: No. 155, Yi-Hsiu, Hsiu-Chang Li, Hsueh-Chia Dist.,

Tainan City, Taiwan, R.O.C.

TEL: 886-6-782-0280 FAX: 886-6-782-0494

客戶名稱 Customer		結進不銹鋼工業股份有限公司					訂單編號 Order No.		A0362591		證明書編號 Certificate No.		Q15011416						
鋼種名稱 Grade		304			依據規範 By Standard		CNS 8499:2023					開立日期 Issue Date		2026/01/14					
項目 Item	鋼捲編號 Coil No.	爐號 Heat No.	表面加工 Surface Finish	厚度 (mm) Thickness	寬度 (mm) Width	長度 (m) Length	數量 Quantity	重量 (kgs) Weight	Country of melt										
1	198284-010000	Y250826C01C	No. 2B	0.49	1257	2106	1	10375	Indonesia										
2	198284-020000	Y250826C01C	No. 2B	0.49	1257	2116	1	10414	Indonesia										
3	198297-010000	Y250826C12C	No. 2B	0.58	1255	1786	1	10531	Indonesia										
4	198297-020000	Y250826C12C	No. 2B	0.58	1255	1774	1	10451	Indonesia										
5	198736-020200	Y250920G03A	BA	0.48	1256	1615	1	7722	Indonesia										
6	198745-020000	Y250920G13A	No. 2B	0.38	1253	2792	1	10648	Indonesia										
項目 Item	化學成份 (Chemical Composition %)											機械性質 (Mechanical Property)				沿晶 腐蝕 Intergranular corrosion	彎曲 試驗 Bend Test		
	C	Si	Mn	P	S	Cr	Ni	N	Mo	Cu		硬度 (Hardness) HV	抗拉強度 T.S Mpa	降伏強度 Y.S Mpa (0.2%) (1.0%)				伸長率 (%) Elong.	
	0.080 max.	1.00 max.	2.00 max.	0.045 max.	0.030 max.	20.00 18.00	10.50 8.00					200 max.	520 min.	205 min.				40 min.	
1	0.050	0.35	1.03	0.037	0.002	18.15	8.02					163	686	288		56			
2	0.050	0.35	1.03	0.037	0.002	18.15	8.02					163	686	288		56			
3	0.044	0.39	1.01	0.036	0.003	18.13	8.03					164	707	292		55			
4	0.044	0.39	1.01	0.036	0.003	18.13	8.03					164	707	292		55			
5	0.043	0.34	1.10	0.027	0.003	18.30	8.01					165	702	289		59			
6	0.045	0.34	1.06	0.031	0.003	18.29	8.04					167	709	284		58			
茲證明本表所列產品，均依材料規格製造及試驗，並符合規格之要求。 We hereby certify that the products described herein have been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification. 本產品無輻射污染，且不含汞。 The material described above is free irradiation and free mercury. 此材料符合 EN 10204:2005 3.1 This certificate complies to 3.1/EN 10204:2005. 固溶化熱處理溫度：1050℃。 Solution treatment temperature: 1050℃. Tensile test: Elongation-A50%, Yield Strength-Rp0.2(0.2%offset) Specimen direction: Transverse												備註 (Remark): 符合 JIS G 4305:2021				技術部經理 Manager, Technology Department 			

P. 001/001

FAX No.

FUCHE

30/2026/04 11:40 AM